Universal Carbon Registry

UCR Project Concept Note & Monitoring Report (PCNMR)

Project Name: Bundled ETP Wastewater Recycling by SIIPL, Pune, India
PCNMR Version 2.0
Date of PCNMR: 24/08/2023
15t RoU Crediting Period: 01/01/2014 to 31/12/2022 (09 years, 00 months)
1t RoU Monitoring Period: 01/01/2014 to 31/12/2022

UCR RoU Scope: Scope 5
UNDP Human Development Indicator: 0.645 (India)
National Water Security Index; 2 (India)
RoUs Generated During 15 Monitored Period; 4,983,000 RoUs

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission



A.1 Location & Details of Project Activity

‘Title

‘Type and Scope of
RoU Project Activity
[...]
sewage water into the river. The natural drainage is connected to the river without any treatment

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .14


https://bg.copernicus.org/preprints/bg-2020-311/
https://www.hindustantimes.com/india-news/excreta-in-mula-mutha-three-times-above-safe-limit-mpcb/story-f1IOlpTOAtKYJakNIV6LQK.html

as seen in the newly developed suburbs like Warje, Wadgaon. The reason for the same may be
insufficient treatment facility and inadequate drainage networks.

The diversity of native fish species & other aquatic life, in both Mula and Mutha rivers, has gone
down significantly due to pollution and loss of habitat. The fish diversity loss has been observed

for last 2 decades  (source:
2%20Affidavit%20in%20Reply%200f%20R-1%20in%20Appeal %20N0.%2012-2020%20(page%20n0s.%20679-

https://greentribunal.gov.in/sites/default/files/news updates/Part-

1048).pdf).

Past Studies of Water Quality Parameters of Mula-Mutha River

(river and water body closest to project activity)

Title/Authors

Date of
Publication

Conclusion

Pali Sahu,Sonali Karad
and et.al

2015

The study was done for pH, total hardness,
DO, BOD, COD. Study concluded that due to
domestic sewage and industrial effluents the
river water quality has deteriorated totally
which shows the increasing load of pollution in
the river.

A.B.More, C.S.Chavan
and et.al

Vinaya Fadtare and T T
Mane

2014

2007

As per the study analysis, it was observed that
due to agricultural run-off through non point
sources, the river Mula was polluted. Also due
to addition of domestic sewage and industrial
effluents river Mutha was polluted. And, hence
after merging with each other, both the rivers
are polluted.

The physico-chemical study found that prior to
the river entrying the city area, the river water
was tested to be safe for drinking and other
applications, but post city entry, there was
discharge of pollutants into the river water. This
led to decreasing DO levels and increasing the
levels of sodium, chlorides, nitrates, sulphates
and TDS in the river.

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission

15


https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf
https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf
https://greentribunal.gov.in/sites/default/files/news_updates/Part-2%20Affidavit%20in%20Reply%20of%20R-1%20in%20Appeal%20No.%2012-2020%20(page%20nos.%20679-1048).pdf

Mula-Mutha River (river and water body closest to project activity)
EIA Report June 2018, PMC
Dissolved Oxygen <4 mg/L
pH 6.94 to 8.06
Biochemical Oxygen Demand 6-14 mg/l
Total Coliform MPN/100 ml 350-1600
Faecal Coliform MPN/100 ml 110-540
Project Location
o I' s '-;,,srii_‘k'rapu'r';
FRADESH £ \
— e &N (4 \_\‘\
.4."') /I Lonikand =
‘ A L
| : Project Site
W:TGE%;LI

% e
SRR o
B Uruli Kanchan
ANDHRA j
PRADESH |
TR

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .16



bt -ﬁ
ESeruminstitutel -
flindia Pvt. Ltd@@ [

Serum institutelof
India gate no 5

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission

Project Site

Serum Company RA

17



1
__.,_.,Lng.._f 2

|

|

NA
HYDROGEOLOGY
NA

WATER LEVEL

NA

NA-The project activity is not a rainwater harvesting project.

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission



A.5. Alternate methods to the Project Activity

Pune is one of the major cities of Maharashtra with urban population of 31 Lakhs (as per 2011
census) living in 243.96 Sq. km of municipal corporation area. The city generates 750 MLD of
wastewater. Pune Municipal Corporation (PMC) is responsible to provide water supply and
sewerage services to the city. Out of 535 MLD of the total treated wastewater, around 400 MLD
is reused for irrigation purposes as per requirement from irrigation department. Wastewater is
also reused for various other purposes like construction, road cleaning etc. wherein tankers are
sent to different STPs in the city to facilitate the water requirements. New Naidu STP, Bopodi
STP and Erandawane STP have been presented as successful recycle and reuse of wastewater
projects in Pune.

Industrial units in Pimpri-Chinchwad are finally getting a common effluent treatment plant
(planned after post 2023) for 100 odd industrial units, under as a viable alternative with the
PCMC agreeing to bear 65% of the total project cost, the MIDC and MPCB will contribute 20%
and 5% respectively and the industrial units will contribute the remaining 10% of the project
cost.

An initiative by the Mahratta Chamber of Commerce, Industries and Agriculture has seen
PCMC, MIDC and MPCB come together to address the needs of hundreds of industrial units in
the Pimpri-Chinchwad-Bhosari MIDC areas. The industrial belt of Pimpri Chinchwad is a major
manufacturing hub in Maharashtra and India. There are over 4,000 small and big companies in
Pimpri-Chinchwad-Bhosari areas. As per the data received from the Maharashtra Pollution
Control Board, about 1,000 industrial units are categorised as ‘red’ and ‘orange’ and generate
hazardous effluents and waste. However, these units do not have a facility to dispose of
hazardous effluents and waste in a legal and environmentally friendly manner. This situation is
contributing to soil and water pollution in Pune (source). In order to build scale, the UCR RoU
program can provide water credits trading as an incentive to existing ETPs.

In 2022, the high courts directed some state pollution control boards to act strictly against the
industrial units that illegally discharge trade effluents into the sewer network, damaging the STPs
(source). Though wastewater reuse is endorsed in many policies and programmes, there is a lack
of clear guidelines and frameworks to support the implementation of such projects. As a result,
the reuse of reclaimed water for non-potable purposes continues to face challenges. The problem
is further exacerbated by limited enforcement of the restriction to extract groundwater for non-
potable purposes. More detailed policies and stronger enforcement is needed for wastewater
reuse projects to be viable (source). The revenue for the PP from the UCR RoU program
would encourage similar_high quality treatment alternatives for recycling and reusing
wastewater for industrial units in the country.

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .19


https://indianexpress.com/article/cities/pune/pimpri-chinchwad-effluent-treatment-plant-8436412/
https://timesofindia.indiatimes.com/city/ahmedabad/industrial-units-vow-to-go-green/articleshow/89049519.cms
https://www.wburbanservices.gov.in/upload_file/file_doc/treated_wastewater_re_use_policy_june_2020.pdf

A.6. Design Specifications

Process for conversion of ETP water to cooling tower feed water.

| ™ ——»—— ETP TREATED WATER|—» e
‘ o 600 M3/ DAY
FEED FOR \
COOLING TOWER PLANT
1800 M3/ DAY
Y
MMF > UF —»—| RO |— »
L |
DISTRIBUTION TO Y RO REJECT FOR
COOLING TOWER FURTHER RECYCLE

Treatment Process

Cooling towers operated by the PP at both project sites, are an essential component in the
industrial processes, however, recycling cooling tower water improperly can have a significant
impact on the environment if not treated properly.

The effluent from cooling towers is often contaminated with suspended solids, dissolved solids,
and microorganisms, which must be removed before discharge or recycling within the processes.

MME: In contrast to a "sand filter," which normally employs one grade of sand alone as the
filtration media, multimedia filtration (MMF) refers to a pressure filter vessel that uses three or
more distinct media. During the "settling" cycle of a single media filter, the finest or smallest
media particles remain on top of the media bed, while the bigger and heavier particles stratify
proportionally to their mass down in the filter. As a result, almost all filterable particles are
caught at the very top of the filter bed or within 1-2 inches of the top, where the filter media
particles have the least space between them.

For multimedia filtration, multi-media water filters generally use three layers of media:
anthracite, sand, and garnet. Because of the substantial variances in density, these media are
frequently chosen for use in multimedia filters. Anthracite is the lightest per unit volume filtering
medium, followed by sand and garnet.

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .20



The idea behind using different mass media is that during backwashing, the lightest media with
the largest particles (anthracite) will naturally stratify at the top of the filter, while the medium
sized media (sand) will settle in the middle, and the heaviest media with the smallest particles
(garnet) will settle at the bottom.

The filtration bed's stacking enables the biggest impurities to become caught in the first layer of
the filter, with smaller particles sifting farther down into the lower levels. This method of
capturing impurities enables for more efficient turbidity removal and longer run periods between
backwash cycles. A basic sand filter can be anticipated to remove particles as small as 25-50
microns, but a multimedia filter can remove particles as small as 10-25 microns.

Operating at a larger pressure differential has the potential to force particles so far into the media
bed that backwash cannot remove them all. Deep dirt build-up in the filter will result in
shortened filter runs and increased differential pressures over time. Air scour may be used in
filter backwash to assist remove compacted dirt in the media bed. When this phase is included in
the backwash cycle, it is preceded by a "drain down" interval during which water is drained out
of the filter vessel.

UE: Ultrafiltration (UF) is a membrane filtration process similar to Reverse Osmosis, using
hydrostatic pressure to force water through a semi-permeable membrane. The pore size of the
ultrafiltration membrane is usually 103 - 106 Daltons. Ultrafiltration (UF) is a pressure-driven
barrier to suspended solids, bacteria, viruses, endotoxins and other pathogens to produce water
with very high purity and low silt density.

UF is a variety of membrane filtration in which hydrostatic pressure forces a liquid against a
semi permeable membrane. Suspended solids and solutes of high molecular weight are retained,
while water and low molecular weight solutes pass through the membrane. Ultrafiltration is not
fundamentally different from reverse osmosis, microfiltration or nanofiltration, except in terms
of the size of the molecules it retains.

A membrane or, more properly, a semi permeable membrane, is a thin layer of material capable
of separating substances when a driving force is applied across the membrane. Once considered a
viable technology only for desalination, membrane processes are increasingly employed for
removal of bacteria and other microorganisms, particulate material, and natural organic material,
which can impart color, tastes, and odors to the water and react with disinfectants to form
disinfection byproducts (DBP).

RO: Reverse Osmosis is a filtration process that produces 80-85 % pure water from wastewater.
The pressurized effluent is forced through semi permeable membranes of size 0.0001 micron to
the fresh water recovery side. The membrane rejects the salt ions present in the effluent water
and allows the pure water to pass through the thin membrane material.

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .21



Hence all wastewater from the ETPs are further purified to create water quality equivalent to safe
drinking water standards that complies with all national and international standards such a like
USEPA/WHO/BIS-10500.

Iilre*ilh l‘i
|||lr¢:f- OF N0
| \ﬁii welk

RO Process

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission .22



TEST REPORT

Report No : TUV(IN9685/22-23/0102202995

Date - 03 Nov 2022

Name & Address of Customer

Reg No.
CA Na.

Date of sasmple receipt

Dale{s) of analysis
Sammple Draran by

© Senum Instiuse Of india Lid

21272,01f Sol Poonawalla Road, Hadapsar Pune
Pin Code: 411028

908sZ2.23

- D102202955

15 Ocx 2022

- 20 Oct 2022 - 03 Nov 2022

Customer

ToV...

TUV NOND GO
TUV INDIA PRIVATE LIMITED
TV incka Housa,

No 42 3h8%2
Sun Tal Malind,
Cest Pune - 413 01
ON - UT4 14001 SEOPTC 05290
Tel 020 - 7000000 10
Tod free 18002002002
Ervaad pust Bl card com
Webids  waw Luv-noed cormin

Discipine : Chemical

?Bcol Test Name | Results | Unit | LoQ Tast Mothod
Sampie Name - RO Pormaato Watar CA

No : 0102202995
Product Category - 'Water

* - Test is subcontracted.

Non Accreditod Tests
Minerais

1 | Prosphate 04 mglL a1 As per APHA 3125 23 id Edlion
Water Analysis

2 | Total crganic carbon (TOC) ™ 0.00019 % 00001 | HSNABLAWA/13a {Titraticn Method)

3 | Conducawvity 833 ESicm {Loo) IS 3025 Part 14 (RA 2002)

4 | Reacsve Silca 1.7 mot - IS 3025 Part 35

5 |coo <10 mot - IS 3025 Part 58 {2006)

& | 800 <10 mot IS 3025 Part 44 (2003)

Autroeized by
N

Alukumar

Rajge
Manager - instrumentation Depariment

Nale - This is Electronicaly Generated Report Copy

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission

23



TEST REPORT

Report No : TUV({I)y968622.23/0102202995

Date - 03 Nov 2022

TuV...

TUV NOND GO
TUV INDIA PRIVATE LIMITED
TV incka House
Survey No 42 31832
Sua Tal Matii,
Dest Pune - 411021
ON - UTS1400M041 SEPTCOS2930
Tel 020 - 2000020 1 01
Tek froe 1800-200-0002

TC529822000024808F
ULR- Wetide  www Luv-rxed comn
Name & Address of Customer Serum Instause Of Incla Lid
2122,01f Sok Poonawalia Road, Hadapsar Pune
Pin Code: 411028
Reg No. 968522.23
CANo 0102202955
Date aof sawpie receipt 19 Ot 2022
Date(s) of analysis - 20 Oct 2022 - 03 Now 2022
Saerple Drawn by Customer
SN | Teost Name [ Rosuits [ Une | Toa Tost Mothod

CANo:

Product Category - Water

Accroditod Tosts
Heavy Matals
1 | xon <L0Q mglL 0.1 | As per APHA 3125 23 ra Eglon
2 | Calcium D43 mglL 0.1 | As per APHA 3125 23 rd Edmcn
3 | Magresium <L0Q mgiL 01 | As per APHA 3125 23 rd Edilion
Watar Analysis
4 | Caoiour <1 Hazen . IS 3025 Part 4 (RA 2017)
5 | Total Hardness as CaC03 101 ma! IS 3025 Part-21 {RA-2014)
& | Chionde B2 mot IS 3025 Part.32 [RA.2014)
7 | Total Dissoived Solds &3 mot . IS 3025 Part 16 (RA 2017)
8 | Total Alkainy nz mg! IS 3025 Part-23 (RA-2003)
9 | Ameonical Nitrogen <100 mot 0.1 | IS 2025 Part 34 (RA 2014)
10 | oM 803 . IS 3025 Part 11 (RA 2017)
11 | Total Suspended Solds (TSS) <10 mgh - 1S 3025 Part 17 { RA 2017)
12 | Ameronia <LDQ mgt 01 IS 3025 Part 34 (RA 2014)
13 | Nerates as NO3 <L0Q mo! 0.1 | APHA 23 rd Edition 4500 No3.8
14 | Suphate as 504 10 mot - IS 3025 Part 24 (RA 2014)
Authorized

Ny

Alukumar Rapge
Manager - Inssrumentation Department

Lab Test Reports-Water Quality Report

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission

.24



Daily Operation Record sheet (Sample Data Sheet)

©Universal Carbon Registry.No part of this document , may be reproduced in whole or in part in any manner without permission

.25



A.7. Implementation Benefits to Water Security and/or SDG Impact

Access to safe water, sanitation and hygiene is the most basic human need for health and well-
being. Billions of people will lack access to these basic services in 2030 unless progress